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2006 48” & 60” Snow Blade
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To order a complete 2006 Snow Blade Kit you can order one of these 2
part numbers:
1. *900236 - Complete 34"/44” Snow Blade Assembly which includes:

-900101-48 - This is a 48" wide blade assembly with pivot mount
and hardware kit.

-900173 - This is a frame mount with winch kit that fits a 347/44”
Silver Eagle frame.

2. 7900237 - Complete 50”/60” Snow Blade Assembly which includes:

-900103 - This is a frame mount with winch kit that fits a 50”/60”
Silver Eagle frame.

-900101-60 - This is a 60" wide blade assembly with pivot mount
and hardware kit.
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REF# PART# DESCRIPTION QTY
900101-48 | 48” Snow Blade Assembly

900105 48” Blade Asm
2 900108 Blade Pivot Mount Asm
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LT 34”/44” Frame Blade Mount

REF# PARTH# DESCRIPTION QTY

900173 | 34/44 LT Frame Blade Mount Asm (Inc. #1,2,3)

900125 Winch Kit

900170 LT Frame Blade Mount Weldment

900174 34/44 LT Frame Brace Plate
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B-185 5/8”-11 X 2” HHCS Bolt
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w Blade

REF# PART# DESCRIPTION QTY
900105 48” Blade Asm (Inc. #1,3,6,9)
1 900118 48” Blade Scraper 1
2 900100 Spring 2
3 900121 End Blade Wing 2
4 B-135 3/8”-16 X 1’ Carriage Bolt 17
5 N-108 3/8” - 16 Whiz Nut 17
6 900122 Foot Pad Weldment 2
7 N-110 1/27-13 HHCS Nut 4
8 W-112 1/2” Loc Washer 2
9 900115 48” Blade Weldment 1
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REF# PART# DESCRIPTION QTY

900108 [ Blade Pivot Mount Asm
(Inc. #1,3,5,6,8,12,19,20)
1 [900112 [Angle AdjustmentHandle | 1 | ENSRKaGIE DESCRIPTION QTY
Weldment 12 900166 | Angle Blade Stop 2
2 20217-25 | Spring - 25LB 1 13 | N-108 3/8” - 16 Whiz Nut 2
3 900165 | Cable Hook Bracket 1 14 | B-293 5/167-18 X 2 1/4” Eye Bolt 2
4 B-260 5/8"-11x1 3/4” HHCS Bolt 1 15 | N-131 5/16”-18 Nyloc Nut 6
5 900111 Latch Bracket Weldment 1 16 N-156 5/87-11 Nyloc Jam Nut 1
6 900110 | Slotted Adjustment Bracket 1 17 | B-156 5/16"-18 X 2” HHCS Bolt 1
7 N-143 1/2”-13 Nyloc Nut 2 18 |B-173 5/167-18 x 2 1/2” HHCS 2
8 900113 Left Quick Release Handle 1 19 900114 | Right Quick Release Handle 1
Weldment Weldment
9 B-123 1/2”-13 X 1 1/2” HHCS 2 20 [900109 |Lower Blade Pivot Weldment 1
10 |B-108 3/8”-16 X 1" HHCS Bolt 2 21 W-113 | 5/16” Flat Washer 2
11 B-131 5/16”-18 X 1” HHCS Bolt 1 22 |20252 Spring 2
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REF# PART# DESCRIPTION QTY
900101-60 | 60” Snow Blade Assembly
900106 60" Blade Asm
2 900108 Blade Pivot Mount Asm
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REF# PART# DESCRIPTION QTY
900103 [ 50/60 LT Frame Blade Mount Asm (Inc. #1,2,3)
900125 [ Winch Kit

900170 LT Frame Blade Mount Weldment

900171 50/60 LT Frame Brace Plate

B-185 5/87-11 X 2" HHCS Bolt

B-201 5/87-11 X 3 Bolt (w/2 1/2” Thread)

N-115 5/87-11 Nyloc Nut
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Blade

REF# PART# DESCRIPTION QTY
900106 60” Blade Asm (Inc. #1,3,6,9)
1 900119 60” Blade Scraper 1
2 900100 Spring 2
3 900121 End Blade Wing 2
4 B-135 3/8”-16 X 1’ Carriage Bolt 17
5 N-108 3/8” - 16 Whiz Nut 17
6 900122 Foot Pad Weldment 2
7 N-110 1/27-13 HHCS Nut 4
8 W-112 1/2” Loc Washer 2
9 900116 60" Blade Weldment 1
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LT 48”/60” Blade Pivot Mount

REF# PART# DESCRIPTION QTY

900108 [ Blade Pivot Mount Asm
(Inc. #1,3,5,6,8,12,19,20)
1 900112 | Angle Adjustment Handle 1 REF# PART# DESCRIPTION QTY
Weldment 12 900166 | Angle Blade Stop 2
2 20217-25 | Spring - 25LB 1 13 | N-108 3/8” - 16 Whiz Nut 2
3 900165 | Cable Hook Bracket 1 14 | B-293 5/167-18 X 2 1/4” Eye Bolt 2
4 B-260 5/8"-11x1 3/4” HHCS Bolt 1 15 [ N-131 5/16”-18 Nyloc Nut 6
5 900111 Latch Bracket Weldment 1 16 N-156 5/87-11 Nyloc Jam Nut 1
6 900110 | Slotted Adjustment Bracket 1 17 | B-156 5/16"-18 X 2” HHCS Bolt 1
7 N-143 1/2”-13 Nyloc Nut 2 18 |[B-173 5/167-18 x 2 1/2” HHCS 2
8 900113 Left Quick Release Handle 1 19 900114 | Right Quick Release Handle 1
Weldment Weldment
9 B-123 1/2”-13 X 1 1/2” HHCS 2 20 [900109 |Lower Blade Pivot Weldment 1
10 |B-108 3/8”-16 X 1" HHCS Bolt 2 21 W-113 | 5/16” Flat Washer 2
11 B-131 5/16”-18 X 1” HHCS Bolt 1 22 |20252 Spring 2
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The World's Fastest Lawn Mower

6302 E. County Road 100 North
Coatesville, IN. 46121
Phone 1-765-CHOPPER
www.dixiechopper.com

Dixie Chopper, Magic Circle, and the Magic Circle Atom Logo are all trademarks of Magic Circle
Corporation and may not be reproduced without permission.
Printed In USA
Specifications and instructions subject to change without notice.
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